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Abstract

Aims: The Practical Approach to Lung Health in South Africa (PALSA) initiative aimed to develop an integrated symptom- and sign-based
(syndromic) respiratory disease guideline for nurse care practitioners working in primary care in a developing country. 

Methods: A multidisciplinary team developed the guideline after reviewing local barriers to respiratory health care provision, relevant
health care policies, existing respiratory guidelines, and literature. Guideline drafts were evaluated by means of focus group discussions.
Existing evidence-based guideline development methodologies were tailored for development of the guideline.

Results: A locally-applicable guideline based on syndromic diagnostic algorithms was developed for the management of patients 15 years
and older who presented to primary care facilities with cough or difficulty breathing. 

Conclusions: PALSA has developed a guideline that integrates and presents diagnostic and management recommendations for priority
respiratory diseases in adults using a symptom- and sign-based algorithmic guideline for nurses in developing countries.
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Introduction
Over the past few decades there has been an increase in the
application of evidence-based methodologies for the
development of globally accessible disease-specific respiratory
guidelines.1,2 In parallel, however, a lesser-known approach to

developing guidelines, mainly for resource-poor settings, has
also emerged.3,4 In the latter, key diagnostic and management
recommendations for a number of related respiratory conditions
are tailored to the local setting and are integrated into a single
guideline through the use of algorithms. More recently,
integrated – as opposed to disease-specific – guidelines, have
also been developed for use in resource-rich settings.5-7 

The Practical Approach to Lung Health in South Africa
(PALSA) initiative is a local adaptation and expansion of the

PRIMARY CARE RESPIRATORY JOURNAL
www.thepcrj.org
doi:10.3132/pcrj.2008.00044

See Appendix A at www.thepcrj.org

See linked editorial by Rashidian on page 136

Copyright GPIAG - reproduction prohibited

http://www.thepcrj.org

Copyrig
ht G

eneral P
ractic

e Airw
ays 

Group 

Reproductio
n prohibited

http://dx.doi.org/10.3132/pcrj.2008.00044
http://dx.doi.org/10.3132/pcrj.2008.00044
http://www.thepcrj.org
mailto:renglish@pgwc.gov.za
http://www.thepcrj.org
http://www.thepcrj.org


Development of a syndromic primary care guideline

157

World Health Organisation’s (WHO) Practical Approach to
Lung Health (PAL) strategy.8-10 PALSA aims to strengthen the
health system through the implementation of locally
applicable integrated symptom- and sign-based (syndromic)
algorithms for the detection and management of respiratory
disease conditions in primary care. The rationale for this
approach is that, particularly in developing countries,
approximately one-third of patients presenting to primary
care facilities have respiratory symptoms.11,12 Furthermore,
these facilities, whilst geared to identify patients that might
have tuberculosis, are often ill-resourced for making other
respiratory diagnoses or for treating common diseases such as
asthma, chronic obstructive pulmonary disease (COPD), or
even pneumonia.11 In several developing countries, including
South Africa, primary health care (PHC) nurses are the front-
line clinicians in many if not most state-sponsored facilities,
and they are required to make the initial assessment and
provide treatment. Typically, access to doctors is limited, with
most such contacts requiring referral by the nurse. In rural
areas, such referrals may be delayed by weeks. It is therefore
essential that nurses are equipped to make diagnoses, to
perform initial investigations albeit within the constraints of
local capacities and resources, to identify patients requiring
emergency care or immediate referral to the next level of
care, and/or to commence appropriate initial treatment.
Developing guidelines to equip nurses to perform these tasks in
this setting is indeed challenging, as many recommendations
proposed in best practice guidelines are based on very different
practice environments and profiles of disease, and assume the

availability of more diagnostic resources and treatments.
Moreover, skills sets and levels may be different.13 

We describe here the development of the PALSA
guideline, highlighting the developmental approach which
was adopted, in an attempt to ensure that the guideline and
its accompanying package of interventions were both, as far
as possible, evidence-based yet practical, with the potential
for improving the quality of care offered to patients
presenting with respiratory symptoms to primary health care
facilities in South Africa. The intervention comprises a
syndromic diagnostic algorithm, supporting educational
materials, and a programme of educational outreach for
primary care nurses provided by trained supervisors.10

Methods
Formation of a guideline development group
A multidisciplinary guideline development group was formed,
comprising a pulmonologist, public health specialists and
researchers, primary care clinicians, and a pharmacist. The
group’s primary purpose was to determine the end-users and
the target population, to review relevant existing policies,
documents and guidelines, to provide feedback on the drafts
of the guideline, and to review feedback on the guideline
itself. Table 1 provides an outline of the development
processes. At the first meeting, the aims of the guideline, the
proposed development process, the roles and responsibilities
of each member, and the methods to be employed were
discussed. The group adapted and applied known guideline
development theories and frameworks to the process of
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Table 1. Table indicating time frames of the guideline development process.

Guideline development phase 2001 2002 2003

Sept- Dec Jan-Mar Apr-Jun Jul-Sep Oct-Dec Jan-Mar Apr-Jun Jul-Sep

Review of PAL guideline*

Review of policies, guidelines, 
and literature*

Brainstorming*

Focus group discussions**

Face-to-face interviews***

PALSA Guideline development****

Development of materials 

and training*

Pilot of PALSA intervention*

* Guideline development group (n=6); ** Comprising doctors and nurses (n=40);  *** Comprising representatives from the provincial and national department (n=2),
as well as pulmonologists (n=5); **** Guideline development group with RGE as the lead guideline developer.
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guideline and intervention package development.14-16

Identification of barriers and facilitators to care
Theories of changing professional practice and guideline
development emphasise the importance of developing a
guideline that is tailored to address locally-identified barriers
to care.17-19 Thus, through review of the literature, a series of
focus group discussions, and one-on-one interviews, both the
barriers and facilitators to care were identified and were
considered during the development of the guideline and the
support materials. The purpose of this process was to provide
insight into the type and magnitude of the challenges faced
by primary care staff, and whether or not these were related
to access to resources or to knowledge about appropriate
diagnosis and care of respiratory conditions. 
Review of relevant local policies
To ensure local applicability, national policies and documents
outlining primary care provision in South Africa were
reviewed in order to establish the strategies and frameworks
for primary health care implementation. The vehicle for
delivery of primary health care in South Africa is by means of
the District Health System.20 Furthermore, organisational
logistics relating to the District Health System, such as referral
patterns and management structures, were also reviewed.
Norms and standards for human and physical resource
availability at health facilities as well as the role and scope of
practice of primary health care nurses were assessed. The
South African Essential Drug List (EDL) provided a framework
for medicines to be included in the guideline.13 The decision
on the number and nature of clinical diagnoses to be included
was based on published reports on the prevalence of diseases
in the region, and on the advice of local experts and nurse
practitioners regarding the respiratory conditions that posed
the greatest problem to them in their daily practice.
Review of relevant international and local guidelines
The first stage of development involved a thorough evaluation of
the PAL guideline by the guideline development group and by a
group of PHC nurses, doctors, and managers, through a series
of focus group discussions. Particular attention was paid to the
guideline layout, its local applicability and user-friendliness, and
the content and treatment recommendations. International and
local respiratory guidelines were reviewed to determine key
treatment and management recommendations based on
available evidence for the range of diseases to be included in the
guideline. Research publications were also reviewed, as were
published systematic reviews. Finally, local PHC guidelines were
assessed to determine the extent to which they complied with
the aforementioned guidelines. 
Review of the medical literature
Published literature profiling local epidemiological disease
patterns, as well as studies on the diagnosis and management
of relevant respiratory conditions, were reviewed. The

development group chose not to conduct their own
systematic reviews because of resource and time constraints,
but instead consulted existing systematic reviews. Articles
were identified through electronic searching and through
hand searching of retrieved articles.
Assimilation of research evidence and
recommendations into the guideline
As a first step, the guideline development group agreed on
the overall concept, layout, presentation and content of the
PAL guideline. Suggestions on how it could be adapted were
elicited. Prior to the first focus group session, the lead
guideline developer compiled a draft version of the PALSA
guideline using the steps reported above. At the outset, it
was decided that the guideline would take the form of
algorithms and would assume that the diagnosis of the
patient was not known at presentation. This was done to
mimic everyday clinical practice whereby patients often
present with signs and symptoms and not pre-defined
diagnoses. Using this approach as the framework, evidence-
based diagnostic and treatment recommendations were used
to develop the algorithms. The feasibility of these
recommendations for the local setting was assessed by
determining whether or not the diagnostic equipment,
medications, and referral patterns or outpatient management
strategies were applicable. Particular attention was paid to
whether nurses were trained to recognise, diagnose, and
treat the conditions to be included in the guideline. Any
deviations from the identified evidence-based
recommendations – such as the absence of spirometry in
primary health care facilities, or limitations on ipratropium
bromide prescribing to COPD patients in primary care – were
flagged and accounted for during the development process.
Where these deviations could not be corrected or improved
upon, substitutions or changes in management – such as
instructing the nurse to refer the patient to a higher level for
further management – were made. The paucity of diagnostic
equipment and skill sets in primary care facilities led to the
guideline being primarily syndromic in nature. The initial draft
was then revised after focus group discussions with frontline
workers and managers. The PALSA guideline development
was thus an iterative process. Figure 1 illustrates how the
combination of the various development methods served to
inform the development of the guideline, its support
materials, and the training strategy.
Review and revision of draft versions of the PALSA
guideline
The first focus group session was considered to be the
exploratory phase of the development process. The generic
PAL guideline was reviewed and discussed, and the
recommendations for its adaptation were presented. This
process also served to identify the barriers to the delivery of
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quality respiratory disease care, and to inform the first draft of
the PALSA guideline and its support materials. At a second
focus group in the Free State province, the first draft of the
PALSA guideline was appraised for its content, layout, local
applicability, and user-friendliness. Based on feedback from
this meeting the guideline was revised and further changes
were made in consultation with nurses, managers and other
key roleplayers, particularly concerning treatment

recommendations. A second focus group was held to view
the revised version and to discuss proposals for the
development of support materials and a training strategy.
Based on this feedback, the guideline development group
developed support materials and a training intervention
strategy.10 Three further focus group discussions were held to
pilot the intervention. 

Results
Guideline concept
The PALSA guideline was developed for nurses working in
primary care clinics. It targets patients 15 years or older who
present with cough or difficult breathing. 

The guideline had a number of underlying objectives.
Firstly, as mentioned previously, it took into account resource
availability and considered that most primary care nurses were
not trained to perform detailed physical examinations or to
interpret chest radiographs. Other respiratory diagnostic
services such as spirometry, skin prick testing, and blood gas
analysis, are not available in primary care. Secondly, being
syndromic in nature it was designed to follow a logical
diagnostic sequence with respect to the main presenting
symptoms (see Figure 2). Furthermore, the time of onset of
illness (acute versus chronic) and symptom clusters
(constellation of symptoms or signs predicting a condition)
were used to guide the diagnosis of a specific disease or a
clinical syndrome. Acute diseases or presentations were
located in the first part of the guideline. Thirdly, treatment
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Figure 2.  Figure illustrating flow of PALSA guideline

Medical history

Cough and / or difficult breathing

Worsening of symptoms
New symptoms

Unsure of diagnosis

No worsening of symptoms
No new symptoms

No uncertainty about diagnosis

Asthma
COPD

TB
Chronic bronchitis

HIV/AIDS

Symptoms < 2 weeks Symptoms > 2 weeks

Asthma
COPD

TB
Chronic bronchitis

Acute disease

Figure 1.  Illustration of methods used to develop the
PALSA guideline and support materials.

Review of policies,
guidelines, medical

literature

Support materials
Training strategy

(educational outreach)

PALSA guideline

Brainstorming

Focus groups Face to face
interviews

PAL guideline
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recommendations were tailored to treat the most likely
diagnosis, but referral to the next level of care was
recommended if there was diagnostic uncertainty or if further
treatment was required by a doctor or specialist. Finally, the
guideline also allowed for multiple diagnoses to be made at the
same visit; for example, the algorithms allowed for a patient
presenting with an acute exacerbation of asthma to be assessed
also for the severity of the underlying chronic respiratory

condition and for the frequency and type of follow-up and
long-term management. Multiple pathologies at a single
diagnosis is a common finding in primary care, but is often
neglected in single-disease guidelines; an example of how this
was addressed was that in the case of tuberculosis (TB)
diagnosis, the user was encouraged to suspect TB in all patients,
thus encouraging increased case finding – this being particularly
important in South Africa in view of the high prevalence of TB. 

PRIMARY CARE RESPIRATORY JOURNAL
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Figure 3. Figure illustrating pages 12 and 13 of the guideline 

DIAGNOSING OBSTRUCTIVE LUNG DISEASE
It is not always easy to decide whether a patient has asthma or COPD as the symptoms may be similar, or both diseases may be present.  
A few questions may help with diagnosis.

MANAGEMENT OF CHRONIC ASTHMA
The aim of asthma management is to obtain complete control of all features of asthma.
Aim for: 1.  Minimal (ideally no) daytime and night time symptoms

2.  Minimal or no exacerbations (asthma attacks)
3.  Minimal need for quick-relief medications
4.  No limitations for daily activities

If complete control at any level of treatment
● Continue current medication
● At next visit, reduce treatment to previous level (step-down) 

if control is still complete
● Schedule next appointment

If poor control at any level of treatment
● Increase to next level of treatment (step-up)
● Consider adding prednisone 40mg orally once daily for 7 days 

and reassess in 1 month

Refer if poor control despite stepping-up

Assess control of asthma by asking about day and night time symptoms

Ask if:
● Symptoms started during childhood or early adulthood
● History of hayfever, eczema and/or allergies
● Family history of asthma
● Symptoms only during attacks with periods of normal breathing in 

between
● Symptoms are usually worse: at night; in the early hours of the 

morning; during an upper respiratory tract infection or when the 
weather changes.

● Symptoms improve or disappear afer using inhaler

TREAT AS ASTHMA
REFER TO DOCTOR WITHIN 1 MONTH

Go to page 13

Ask if:
● Symptoms started later in life (usually after the age of 35 years)
● Symptoms slowly worsened over a long period of time
● Long history of daily or frequent cough and sputum production 

(usually starts long before the onset of shortness of breath)
● Short of breath for most of the day, rather than at night or during the

early hours of the morning only
● History of heavy smoking, e.g. more than 20 cigarettes / day for 15 

years or more

TREAT AS COPD
REFER TO DOCTOR WITHIN 1 MONTH

Go to page 14

(If insure, treat as asthma)

If < 1 feature of asthma, and no significant history of smoking, consider a cardiac or non-lung cause of breathlessness, especially if associated
hypertension, ischaemic heart disease and/or diabetes mellitus

REVIEW EVERY 3 MONTHS

Level of control

Daytime symptoms per week
Night time symptoms per month

Well-controlled

<2 times / week
<2 times / month

Moderate control

2-4 times / week
2-4 times / month

Poor control

Continuous
Frequent

Levels of treatment

Inhaled salbutamol

Inhaled corticosteroids

Slow-release theophylline
- Doctor to initiate

Oral prednisone

Low (if well-controlled)

2 puffs when needed

200-400 micrograms / day

-

-

Moderate (if moderate control)

2 puffs when needed

800 micrograms / day

-

-

Maximum (if poor control)

2 puffs when needed
May be required 4-6 times per day

800-1600 micrograms / day

1 tablet twice a day

40mg orally (once daily) for 
14 days to gain rapid control
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The guideline was presented in the form of a high-quality
colour, A4, ring-bound booklet. An excerpt from the
guideline is presented in Figure 3, and the whole guideline is
available as Appendix A at www.thepcrj.org.
Guideline content
The diseases included in the guideline were asthma, chronic
obstructive pulmonary disease (COPD), TB and respiratory
tract infections. Deviations from what would be considered
normal practice were that no attempt was made to
distinguish between asthma and COPD during acute
presentations of these conditions. Instead, the management
was syndromic. Attempts to distinguish between them were
only made when the long-term management plan was being
formulated using the guideline. The most commonly seen
respiratory tract infections were also included. Specific
emphasis was placed on assisting the user to make a
distinction between upper and lower tract infections – a
difficulty that is commonly encountered in clinical practice in
the absence of radiography. Further, as requested by the
focus groups participants, colour pictures of mouth and ear
lesions were also included. The diagnostic and treatment
approaches to chronic presentations of both asthma and
COPD were based solely on symptoms and signs to
compensate for the absence of diagnostic equipment in
primary care. The diagnostic and treatment algorithms for TB
were those of the South African National Tuberculosis Control
Programme, simplified for ease of use within the context of
treating potential co-morbidity. The guideline also contained
sections for Voluntary Counselling and Testing for HIV
infection, and basic care of patients infected with HIV,
including the diagnosis of opportunistic infections and the
provision of cotrimoxazole prophylaxis. It did not contain
details of anti-retroviral therapy as the roll-out of this
treatment for HIV/AIDS had not commenced in South Africa.

Discussion
The PALSA guideline provides an example of the successful
development and implementation of a locally-adapted
guideline that is tailored to the local context. Its development
has partly met a subsequent call for the development and
implementation of integrated global guidelines for primary
care in developing settings.21 Further, the guideline also
supports the possibility of integrating common respiratory
conditions into a single guideline using a symptom- and sign-
based algorithmic approach to the diagnosis and
management of patients through the application of various
theoretical and research techniques. 

The performance of the PALSA guideline was
subsequently tested in two studies. In the first, the ability of a
nurse using the guideline to correctly diagnose a respiratory
disease or disease syndrome was tested against that of a

physician with access to special investigations. These results
demonstrated that the sensitivity and specificity of the
guideline in the hands of the nurse for suspecting TB
(n=1400) was 76% (95% CI: 71%-79%) and 77% (95% CI:
74%-79%), respectively.8 For diagnosing TB (n=320), the
estimates were 90% (95% CI: 76%-97%) and 65% (95% CI:
63%-68%), with a negative predictive value of 99% (98%-
100%). The guideline also performed well at detecting the
remaining conditions (unpublished data). The second study
was a pragmatic cluster randomised controlled study to
evaluate the guideline’s effect at improving respiratory care.9

This study confirmed an increase in the case detection of TB
in the intervention clinics (6.4% versus 3.8%; OR: 1.72 (95%
CI: 1.04-2.85) and a higher rate of prescriptions for inhaled
corticosteroids (13.7% versus 7.7%; 1.90 (1.14-3.18)
(n=1999). 

Furthermore, the development methods used also provide
an approach to guideline adaptation for resource-poor
settings. These methods closely resemble those recently
proposed by the ADAPTE group for the development of
multicomponent interventions,22,23 and for the development
of complex interventions.24 They differ, however, to those
used by most international guideline development groups for
usual evidence-based best practice guidelines.14-16 One of the
main ways in which it differs from that of evidence-based
development methods is in the area of reviewing and
presenting the supporting available evidence. Typically, a large
amount of resources are required to conduct extensive
systematic reviews. However, the PALSA guideline
development group relied more on secondary research, such
as published systematic reviews, which by their nature include
results obtained from different countries and patient pools.
Furthermore, the evidence-based recommendations were
considered as best practice by the guideline developers but
were not included as recommendations if they were
considered not to be applicable to the local setting. Grading
of the evidence was also not included in the guideline.
Similarities to the methodologies proposed by international
guideline development groups are that the development
group was multidisciplinary in nature,25 and that the topic and
focus of the guideline was determined prior to its
development, with the subject area being defined by the level
of care at which it would be targeted as well as to the end-
user.21,26,27 Finally, the guideline underwent extensive external
review before its finalisation and implementation.

The strength of the development process is that the
guideline development group was comprised of members
with a wide range of experiences, interests and skills.
Furthermore, to achieve ownership and to promote
implementation of the guideline, emphasis was placed on the
involvement of primary care staff and higher level
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management during the development process. 
Ensuring adherence to local policies, and consideration of

resource capacity and availability in the public sector was
intentional, and served to ensure that when the guideline was
used in the facilities it would be entirely appropriate. Through
the process of identifying barriers to care, the development
group was able to tailor the guideline and the intervention
materials to address those barriers which were identified as
being changeable. For example, the guideline contained
numerous prompts to test for TB in patients presenting with
cough for two or more weeks – since it was identified
through the focus group discussions that many nurses were
not regarding patients with these symptoms as being
tuberculosis suspects. Another example was that, although
cotrimoxazole was freely available in the public sector, it was
not being prescribed for HIV-infected patients who met the
criteria for receiving them prophylactically. This management
strategy was thus included in the guideline. Through
consultation with management and within the context of
evaluation of the intervention, nurses were allowed to initiate
inhaled corticosteroid treatment for newly-diagnosed
asthmatics, a practice that was previously only permitted for
doctors.9 These approaches served to support the
implementation of research findings into practice.28

Limitations to the development process were the limited
range of medications that could be included in the guideline,
as well as the absence of diagnostic equipment such as
spirometers, and the limited skill sets of the nurse
practitioners. As indicated previously, these barriers were
overcome by tailoring the guideline to the local setting and
ensuring that appropriate management steps were
recommended where possible. Ideally, the development
group would have liked to have consulted more widely with
primary care staff during the guideline’s development phases
but this was not feasible from a cost and time perspective.
Qualitative research conducted alongside the evaluation of
the intervention strategy shows that the guideline suited the
practices and resource availability in primary care
(unpublished reports). This suggests that the initial focus
group discussions captured what was necessary to inform the
development process. For subsequent expansion of the
guideline, the development group formed larger guideline
development teams comprising representatives from the
public health management and lower level health sectors, as
well as academics and researchers in the relevant fields. 

In PALSA there is also emphasis on the practicality of
treatment recommendations and on the prioritisation of
treating common diseases. For this purpose, the experience
and local knowledge of managers and of practitioners
(including physicians, nurses, pharmacists) is often pivotal in
determining which course to follow at each decision and

treatment node. For the diagnostic algorithms, the
shortcomings in testing each decision node were diminished
by ensuring that the decisions were deliberately biased
toward the diagnosis of conditions that should not be missed
(higher sensitivity) at the expense of specificity, and to ensure
that in such circumstances the guideline provides for earlier
referral to the next level of care where the diagnosis and
treatment could be reviewed. For example, when in doubt
between asthma and COPD, the diagnostic algorithm
recommended a syndromic diagnosis of asthma and
commencement (if uncontrolled) of low dose inhaled
corticosteroids. But the programme requires that in such
circumstances a physician reviews the diagnosis within one
month.

From a public health perspective, the success of the
guideline is evidenced by the very favourable response from
users and managers. Even before the study results were
analysed, requests were received from both Provincial and the
National Departments of Health to expand the content of the
guideline to include the nurse’s role in the monitoring and
follow-up of patients commenced on anti-retroviral therapy.
The PALSA intervention strategy, including the guideline, was
subsequently rolled out for implementation in two provinces
in South Africa, and is to be implemented nationally in the
near future. Since its initial development, the PALSA guideline
has been revised annually and is now called PALSAPlus
because of the inclusion of the management of HIV/AIDS and
sexually transmitted infections.

Conclusion
The PALSA guideline provides an example of a locally
developed guideline adapted to suit the local context and to
meet identified needs. It also provides an example of the
importance of using guideline development techniques that
have been adapted to suit local resources and priorities.
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Appendix A

The PALSA Guideline, previously published as ‘Additional File 1’ in the BMC  paper http://www.biomedcentral.com/content/pdf/1471-2466-6-22.pdf has been duplicated with permission of the publisher
and authors in order to get to wider audience.

Practical Approach to Lung Health in South Africa (PALSA) guideline  http://www.biomedcentral.com/content/supplementary/1471-2466-6-22-S1.pdf 
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Cough with or 
without sputum

production
 

 

   

Cough and
difficult breathing

 

 

Difficult breathing
alone

 

 

1

CLASSIFY ACCORDING TO SYMPTOMS

ASK ABOUT, AND RECORD
�

�

�

�

�

Name
Age
Medical history
Presenting symptoms
Purpose of the visit

�

�

�

�

Asthma 
COPD
TB 
HIV/AIDS

(Go to page 13)
  (Go to page 14)

(Go to page 16)
 (Go to page 20)

Symptoms present < 2 weeks  Symptoms present  2 weeks≥

Consider 

(Go to page 15)

Chronic 
Bronchitis

Consider

(Go to page 12)

 Asthma 
or COPD  

Go to page 2 

�

�

Cough AND/OR
Difficult breathing (defined as breathlessness at rest or on activity, wheeze and/or tight chest)

If the purpose of this visit is to treat and assess:

If unsure of diagnosis

�

�

 Worsening of symptoms or
 New symptoms

If continued treatment of known lung disease with:
• 
• 
• 

No worsening of symptoms
No new symptoms
No uncertainty about diagnosis

SYMPTOMS < 2 WEEKS

Classify according to symptoms
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�� �� ��� � � �BREATHLESSNESS
�

At rest or while talking
�

While walking
�

Normal

�
May be agitated or confused

� �
Normal
�USE OF BREATHING 

 MUSCLES
�

Prominent 
�

May be normal
�

Normal
�

�
BREATH RATE

�
≥ 30 per minute

�
20 - 29 per minute

� �

HEART RATE�
≥ 120 per minute� 100-119 per minute� < 100 per minute�

HAEMOPTYSIS� ≥ ank blood  Tablespoon of fr� Blood streaking� Normal��

MENTAL STATE

SYMPTOMS < 2 WEEKS: ASSESSMENT AND INITIAL MANAGEMENT 

IF ONE OR MORE SYMPTOMS PRESENT, ASSESS SEVERITY

ASK, LISTEN: 

Wheezing, tight 
chest?

Most likely 
or 

asthma 
chronic 

obstructive airways 
disease (COPD) 
exacerbation.

ASK, MEASURE: 

Fever and/or pain on 
breathing or coughing
and/or sputum 
production

Most likely 
or

LRTI, TB 
 suppurative lung 

disease.
UPPER 
RESPIRATORY
TRACT INFECTION

�
�
�

�

Runny nose
Sore throat
Pain and/or
tenderness over 
sinuses
Ear problem

SEVERE LOWER 
RESPIRATORY 
TRACT 
INFECTION
Give:  Amoxycillin 
1 gm orally or if 
penicillin-allergic 
Erythromycin 500 mg 
orally

Wheezing or 
tight chest

Temperature 
38  C 0

MILDSEVERE NORMAL

� 4-8 puffs beta-agonist via spacer every 20 minutes in the first hour, then 
hourly depending on response
                                                    OR
Nebulise beta-agonist every 20 minutes, then hourly depending on 
response

� Oral prednisone 40mg 
Go to page 5

INITIAL MANAGEMENT OF SEVERE PATIENTS

Airway:  Position for greatest ease of breathing.
Breathing:  40% Face-mask oxygen or at 4 L/min via nasal prongs.
Call ambulance.
Doctor: Phone or refer.
Extra emergency treatment:

Go to page 3 Go to page 6-11

SEVERE ACUTE ASTHMA/COPD EXACERBATIONS

2

ASK, LOOK:
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BETTER OR NO SYMPTOMS NO CHANGE

REASSESS  SYMPTOMS AFTER 1 HOUR

WORSE

OBSERVE FOR ONE MORE HOUR, 
THEN FOLLOW DISCHARGE PLAN 
ON PAGE 4

REPEAT ABOVE TREATMENT AND 
ASSESS WITHIN ONE HOUR 
If worsening of symptoms, treat as 
severe and refer. 
If no response within two hours, refer�

FOLLOW TREATMENT PLAN FOR 
SEVERE PATIENT ON PAGE 2.

FURTHER TREATMENT OF THE WHEEZING PATIENT:
ACUTE ASTHMA/COPD EXACERBATION

4 puffs beta-agonist via spacer every 20 minutes for one hour then reassess. 
                                                            OR
Nebulise using beta-agonist every 20 minutes for one hour then reassess.
Give 1 dose of oral prednisone 40 mg stat.

3

SYMPTOMS < 2 WEEKS

Assessment and initial management
Wheezing
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DISCHARGE PLAN FOR THE WHEEZING PATIENT WHO HAS 
RESPONDED TO TREATMENT

4

•
•

•
•

•

•
•
•

•
•

Increase the dose and frequency of the inhaled bronchodilator to a maximum of 2 puffs 4 times a day.
If the patient is already on inhaled corticosteroids: check compliance (are medications taken twice a day, every day)

      : check inhaler technique (are the inhalers used correctly)
If poor compliance and/or technique instruct patient on correct drug usage. 
Give 40mg of prednisone orally (once daily) for 7 days to patients with the following:

History of recent emergency visits for asthma.
Worsening of asthma symptoms in the months or weeks prior the onset of the acute attack.
History of previous hospital or intensive care unit admission for asthma.

If the patient reports a cough with new or increased sputum production and/or change in sputum colour (yellow, green) and/or fever, 
add Amoxycillin 500mg three times a day for 7 days OR if penicillin-allergic, Erythromycin 500mg four times a day for 7 days.

If the underlying lung condition is unknown, go to page 12 to make diagnosis.
Encourage all patients to stop smoking cigarettes, pipes or dagga.
Book follow-up visit before medicines are expected to run out.

Symptoms get worse.
Not better after a course of oral prednisone has been completed.

-
-
-

TELL PATIENT TO RETURN IF:
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FURTHER TREATMENT OF THE PATIENT WITH FEVER AND/OR PAIN ON 
BREATHING OR COUGHING: LOWER RESPIRATORY TRACT INFECTION

�

�

�

≥ 60 years old

Heart disease

 
Frail with suspected AIDS
Known: Lung disease

Liver disease
Diabetes Mellitus

Immediately give 1 gram Amoxycillin orally 
OR

If penicillin-allergic, Erythromycin 500mg orally
AND

REFER TO NEXT LEVEL FACILITY OR CLINIC 
DOCTOR

IS THIS PATIENT AT HIGH RISK OF SEVERE
RESPIRATORY INFECTION?

NOT AT HIGH RISK OF SEVERE RESPIRATORY 
INFECTION?

�

�

�

�

�

�

�

�

Bed rest at home
Encourage high fluid intake
No smoking
Treat pain and fever with paracetamol 1-2 tablets 4 times a 

day.
If new or increased sputum production with colour change, 

prescribe Amoxycillin 500mg orally three times a day for 7 
days OR if penicillin-allergic, Erythromycin 500mg orally 6 
hourly for 7 days.

Look for signs of HIV/AIDS (Go to page 20)
(such as loss of weight, night 

sweats) (Go to page 16)
 

Getting worse, or no response.
Still not completely better within 7 days

Ask about symptoms of TB 

Refer if:
�

� �

5

URTI

Discharge plan for the wheezing patient
Fever, pain on breathing or coughing, sputum production
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MILDLY ILL PATIENT WITH RUNNY/BLOCKED NOSE: RHINITIS

Ask about associated
Mild sore throat
Fever�

�

REASSURE PATIENT THAT 
ANTIBIOTICS ARE NOT 
NECESSARY.

no longer 

Consider oxymetazoline 0.05% 
nose drops, 2 drops in each nostril 
every 6-8 hours for than 
1 day.

�

�

0.9% saline nose drops.

Chlorpheniramine 4mg 3-4 
times a day when necessary
Beware: Side-effect is 
sedation.

�

�

�

0.9% saline nose drops.

Chlorpheniramine 4mg 3-4 
times a day when necessary
Beware: Side-effect is 
sedation.

Refer to next level facility for 
steroid nasal spray.

If:
Symptoms on most days for 

� Itching 

≥ 4 weeks, ask about
� Sneezing

PERSISTENT
 4 days per week≥

INTERMITTENT
 < 4 days per week

 Common coldConsider:

6

 Allergic rhinitis (hayfever)Consider:
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�

�

�

Instruct patient to mix 1/2 teaspoon salt + 1 teaspoon 
bicarbonate of soda in 500ml lukewarm water. Sniff up 
each nostril every 4-6 hours.

OR
 0.9% Sodium chloride drops in each nostril every 4-6 
hours.

Oxymetazoline 0.05% nose drops, 2 drops in each 
nostril every 6-8 hours for  than 5 days.

Paracetamol 1-2 tablets 4 times a day.

                                       

 no longer

REASSURE PATIENT THAT ANTIBIOTICS ARE NOT 
NECESSARY. �

�

�

�

�

�

�

Amoxycillin 500mg orally three times a day for 10 days
                                    OR
If penicillin-allergic, give cotrimoxazole (Bactrim) 2 
tablets (80/400mg) twice a day for 5 days.

Instruct patient to mix 1/2 teaspoon salt + 1 teaspoon 
bicarbonate of soda in 500ml lukewarm water. Sniff up 
each nostril every 4-6 hours.

OR

Oxymetazoline 0.05% nose drops, 2 drops in each 
nostril every 6-8 hours for  than 5 days.

Paracetamol 1-2 tablets 4 times a day.

Tooth abscess suspected.

                                       

no longer

Refer if:

0.9% Sodium chloride drops in each nostril every 4-6  
hours.

Swelling around eye or face.
Failure to respond to medication after 10 days.

 

MILDLY ILL PATIENT  PAIN AND/OR TENDERNESS OVER SINUSES:WITH
ACUTE SINUSITIS

�

�

�

Clear nasal discharge.
Mild pain over sinuses.
Post-nasal drip.

�

�

�

�

Symptoms  7 days.≥ 
Severe symptoms regardless of duration.
Pussy nasal discharge.
Face or tooth pain and tenderness.

7

URTI

Runny or blocked nose
Pain, tenderness over sinuses

 Viral sinusitisConsider:  Bacterial sinusitisConsider:
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MILDLY ILL PATIENT WITH SORE THROAT:
ACUTE PHARYNGITIS, TONSILLITIS, ORAL CANDIDA

RED THROAT 
WITHOUT PUS

� Salt water mouthwash (1/2 
teaspoon salt in a glass of warm 
water). Gargle twice a day.

Paracetamol 1-2 tablets 4 times a 
day.

�

REASSURE PATIENT THAT 
ANTIBIOTICS ARE NOT 
NECESSARY.

�

�

�

Salt water mouthwash (1/2 
teaspoon salt in a glass of warm 
water). Gargle twice a day.

Phenoxymethylpenicillin (Pen VK) 
500mg orally every 6 hours for 10 
days.
                     OR
If penicillin-allergic, give 
Erythromycin 250mg 6 hourly 
before meals for 10 days.

Paracetamol 1-2 tablets 4 times a    
day.

More than 4 documented 
episodes  per year. 

Refer if:

�

�

�

�

Severe swallowing problems.
Inability to open mouth.

�

�

�

�

�

Nystatin lozenges 100 000 IU - 4  
times a day for 10 days.

                OR
Nystatin 100 000 IU/ml 1-2 ml
4 times a day for 10 days.

Exclude HIV infection.
    (Go to page 20)

No response to Nystatin within 5 
days. Fluconazole to be prescribed 
by doctor.
Extensive disease.
Recurrent episodes  

Refer if:

. �

RED THROAT, WITH 
PUS OR WHITE 

PATCHES ON TONSILS

WHITE PATCHES ON 
CHEEKS, GUMS, 

TONGUE AND PALATE

Consider: Pharyngitis Consider: Bacterial tonsillitis Consider: Oral candida (thrush)

:

8
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MILDLY ILL PATIENT WITH ACUTE AND CHRONIC EAR PROBLEMSEAR PROBLEM: 

Inflammation or infection 
of skin of the outer ear

�

�

�

�

�

�

Give Flucloxacillin 250mg 
orally 4 times a day.

                   OR 
If penicillin-allergic, give 
Erythromycin  stearate 
250mg 4 times a day for 5 
days

2% Acetic acid in alcohol, 
6 hourly for 5 days.

 
Dry mop ear. 
(Go to page 11) 

Diabetic.
If no response within 

     48 hrs.

Paracetamol 1 - 2 tablets 
4 times a day for pain.

Refer if: 

� Give Flucloxacillin 
250mg orally 4 times a 
day 

                  OR 
If penicillin-allergic, give 
Erythromycin  stearate 
250mg 4 times a day for 
5 days.

Paracetamol 1 - 2 tablets 
4 times a day for pain.

�

�

�

�

�

�

�

Dry mop ear.  
(Go to page 11)

Amoxycillin 250mg orally 
three times a day for 5 
days.
              OR
If penicillin-allergic, give 
Bactrim 2 tablets 

 twice a day 
for 5 days.

Paracetamol 1-2 tablets 
4 times a day for pain.

No response after 5 days.

 
(80/400mg)

Swelling and tenderness 
of skin behind ear.
Persistent pain.

Refer if:

 

�

�

The ear can only heal if 
dry.

 

Hearing loss.
Pain.

Dry mop ear. 
(Go to page 11) 

Paracetamol 1-2 tablets  
4 times a day for pain.

No improvement after 4 
weeks.
Foul-smelling discharge.
Large hole in eardrum.

�

�

�

�

�

�

Refer if:

Inflammation or infection 
of ear canal

Inflamed or bulging 
eardrum, or pus from ear 
for < 2 weeks

Perforation and pus from 
ear for 2 weeks ≥ 

LOOK IN EAR

OUTER EAR AND EAR CANAL EARDRUM

10
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Demonstrate method to patient.

�

�

�

�

�

Roll a piece of paper towel into a wick.

Insert wick into ear and remove once it is wet.

Repeat 4 times a day until ear is dry. 

Insert acetic acid ear drops if indicated (go to page 10) - 4 drops in affected ear.

Never leave the wick or any other object inside the ear.

DRY MOPPING THE EAR

11

Inflamed, swollen 
outer ear

 

Red swollen ear canal

Inflamed eardrum

Bulging eardrum

 

Dry perforation

Otitis Externa Acute Otitis Media Chronic Otitis Media

URTI

Ear problem
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DIAGNOSING OBSTRUCTIVE LUNG DISEASE

It is not always easy to decide whether a patient has asthma or COPD as the symptoms may be similar,  or both diseases 
may be present. 
A few questions may help with the diagnosis.

Ask if:
        

TREAT AS ASTHMA. 
REFER TO DOCTOR WITHIN 1 MONTH

Go to page 13 

�

�

�

�

�

�

Symptoms started during childhood or early adulthood.

History of hayfever, eczema and/or allergies.

 Family history of asthma.

Symptoms only during attacks with periods of normal breathing in 
between.

Symptoms are usually worse: at night; in the early hours of the 
morning; during an upper respiratory tract infection or when the 
weather changes.

Symptoms improve or disappear after using inhaler.

Ask if:
 

�

�

�

�

�

Symptoms started later in life (usually after the age of 35 years).

Symptoms slowly worsened over a long period of time.

Long history of daily or frequent cough and sputum production 
(usually starts long before the onset of shortness of breath).

Short of breath for most of the day, rather than at night or during the 
early hours of the morning only.

History of heavy smoking eg. more than 20 cigarettes / day for 15 
years or more.

TREAT AS COPD. 
REFER TO DOCTOR WITHIN 1 MONTH.

Go to page 14

(If unsure, treat as asthma)

12

If    1 feature of asthma, and no significant history of smoking, consider a cardiac or non-lung cause of breathlessness, especially if 
associated hypertension, ischaemic heart disease and/or diabetes mellitus.
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MANAGEMENT OF CHRONIC ASTHMA

The aim of asthma management is to obtain complete control of all features of asthma.
Aim for:  

1)  Minimal (ideally no) daytime and night time symptoms      
 2)  Minimal or no exacerbations (asthma attacks)

                      3)  Minimal need for quick-relief medications
 4)  No limitations of daily activities

 

                          REVIEW EVERY 3 MONTHS

ASSESS CONTROL OF ASTHMA BY ASKING ABOUT DAY AND NIGHT TIME SYMPTOMS

IF COMPLETE CONTROL AT ANY LEVEL OF TREATMENT 
�

�

�

Continue current medication.
At next visit, reduce treatment to previous level (step-down) 
if control is still complete.
Schedule next appointment.

IF POOR CONTROL AT ANY LEVEL OF TREATMENT 
�

�
Increase to next level of treatment (step-up).
Consider adding prednisone 40mg orally once daily for 7 days 
and reassess in 1 month.�

�� �

Doctor to initiate

Refer if poor control despite stepping-up.
13

SYMPTOMS  2 WEEKS≥ 

Diagnosing obstructive lung disease
Chronic Asthma
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MANAGEMENT OF CHRONIC OBSTRUCTIVE PULMONARY DISEASE (COPD)

�

MODERATE
�

SEVERE
� �

INFECTION
� �

Symptoms � Mild breathlessness on 
usual activity �

�

�

Breathlessness on minimal 
activity or continuously.�

Ankle oedema�

�

�

Increased sputum 
purulence or colour 
change to yellow/green 

�

��

�

Treatment Options�
Bronchodilators�

Inhaled salbutamol �

Inhaled ipratopium 
bromide

�

�

2 puffs when needed

2 puffs when needed 2 puffs 4 times a day 2 puffs when needed

Prednisone 40mg orally
(once daily) for 14 days

�

�

�

2 puffs when needed

�

2 puffs 4 times a day 2 puffs when needed�

�

�

�

�

�

�

�

�

�

�

�

� �

�

�

Refer for diuretics 
if ankle oedema

ENCOURAGE THE PATIENT TO STOP SMOKING
Ask
Advise
Assess
Assist
Arrange

: Identify and document all tobacco use at each visit. 
: Strongly urge the patient to quit. 
: Determine willingness to make a quit attempt. 

: Help the patient to quit.
: Schedule follow-up contact.

The aim of COPD management is to:

SEVERE COPD WITH
COMPLICATIONS

�

�

�

Encourage patients to stop smoking in order to prevent worsening of disease.
Improve symptoms with inhaled bronchodilators.
Recognise and treat acute exacerbations early.

(up to 4 times per day) (up to 4 times per day)

Amoxycillin 500mg three 
times a day for 7 days 
                 OR 
If penicillin-allergic, 
Erythromycin 500mg 
four times for 7 days.

14
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CHRONIC COUGH WITH OR WITHOUT SPUTUM 
PRODUCTION; NO BREATHLESSNESS: CHRONIC BRONCHITIS

�

�

�

�

Usually in heavy smokers, or those with lung damage.
Daily cough with or without sputum production for months or years.
Usually begins in middle or old age.
Heavy occupational (dust, mines, industry) or domestic air pollution (indoor fires or gas stoves) exposure in some.

   THE MOST EFFECTIVE TREATMENT IS TO REMOVE THE CAUSE!

Refer:

�

�

�

All patients should be advised to stop smoking.
If possible, avoid domestic pollution, occupational exposure and substance abuse (eg. dagga).

If no history of smoking.

Treatment

15

SYMPTOMS  2 WEEKS≥ 

Chronic Obstructive Pulmonary Disease (COPD)
Cough with or without sputum; no 
breathlessness (Chronic Bronchitis)
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DIAGNOSING TUBERCULOSIS (TB)*

NEW, OR PREVIOUSLY 
CONFIRMED TB TREATED 
FOR < 4 WEEKS

Day 1:

Day 2: 

 For 

Early morning sputum, 
at home, for AFB’s.

Acid-Fast Bacilli 
(AFB’s).

�

PREVIOUS TB TREATED FOR 
4 WEEKS

Day 1:

Day 2: Two

SUSPECT TB WHEN:
�

�

�

�

�

�

Patient reports cough for 2 weeks.
Unintentional weight loss.
Loss of appetite.
Night sweats and fever.
Blood-stained sputum.
Known HIV-positive or AIDS patients.

≥ 

Patient:
�

�

�

Must stand in a well-
ventilated room or 
outside.

Rinse mouth with water.

Take a deep breath, and 
cough forcibly.

Nurse:
�

�

�

�

Must not stand in front of 
patient during the 
procedure.
Replace and secure the 
lid immediately. 
Wash hands after 
handling specimen.
Place specimen in bag 
and store in fridge while 
awaiting collection.

METHOD OF SPUTUM COLLECTION

* According to the South African Tuberculosis Control Practical Guidelines 2000

Test sputum: Label bottles before dispensing them to patients.  

16
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SPUTUM RESULTS

Sputum 
(AFB+AFB+)

CXR report does not suggest active TB or other condition requiring 
immediate referral.
�

�

Repeat 1 sputum for AFBs
Schedule follow-up

Sputa (AFB+ AFB-)
� Refer for CXR and schedule follow-up.

CXR report 
suggests TB. 

Sputum AFB+

Sputum AFB+

Sputum AFB-
�

�

Give Amoxycillin 250 mg orally 3 times a day for 7 
days.
Schedule follow-up.

Sputa (AFB-AFB-) 
� Give Amoxycillin 250mg orally 3 times a day for 

7days.

Sputum AFB-
� Refer to medical officer for CXR 
+\- culture

 Little improvement
� Repeat 1 sputum for 

AFBs

 Little improvement
� Repeat 1 sputum 

for AFBs

 Improvement
� Suggests other 

respiratory diagnosis

Sputum AFB+

Improvement
� Suggests other 

respiratory diagnosis.

Sputum AFB-
� Refer to medical officer for 
CXR  +\- culture

�

�

�

�

�

Notify and register patient.
If new case, or previous confirmed TB treatment for < 4 weeks, register as ;   and start 
the intensive phase of . (Go to page 18)
If previous TB treatment for  4 weeks, register as ; , and start the 
intensive phase of . (Go to page 19)
Offer HIV test to all patients.  
Select DOT supervisor.

NEW CASE SPUTUM-POSITIVE PULMONARY TB
REGIMEN 1

RETREATMENT PATIENT SPUTUM-POSITIVE PULMONARY TB
REGIMEN 2

(Go to page 20)

ACTIVE TB CONFIRMED

17

TUBERCULOSIS

Diagnosis 
Sputum results
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Sputa AFB+ AFB- OR Sputa AFB+ AFB+
 � Continue intensive phase for 1 more month.

At the end of 3 MONTHS, repeat 2 sputa for AFBs
� Schedule follow-up.

Sputa AFB- AFB- Sputa AFB+ AFB- OR Sputa AFB+ AFB+’

�

�

�

Take sputum for culture and sensitivity. 
Schedule follow-up.
If susceptible, continue. If resistant refer to MDR unit.

START CONTINUATION PHASE
Rifampicin/Isoniazid 150/100mg.
Rifampicin/Isoniazid 300/150mg.

< 50 kg
3 tablets
-

Sputa AFB- AFB- or unable to produce sputum. 
 CURED.�

�

�

Stop treatment and register as
Discharge from TB clinic.
Refer HIV-positive patients to the general clinic for 
further management.

Sputa AFB+ AFB- OR Sputa AFB+ AFB+
TREATMENT FAILURE.�

�

�

Register as 
Take sputum for culture and sensitivity
Re-register as a patient, and refer to follow-up plan 
for Regimen 2.

 RETREATMENT 

 At the end of 2 MONTHS of INTENSIVE treatment, take 2 sputa for AFBs. Schedule follow-up.
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TREATMENT PLAN FOR REGIMEN TWO

START INTENSIVE PHASE    
Rifampicin/Isoniazid/Pyrazinamide/Ethambutol 120/60/300/200mg (given 5 days a week) PLUS
Streptomycin (given 5 days a week) intramuscularly.
THIRD MONTH
Rifampicin/Isoniazid/Pyrazinamide/Ethambutol 120/60/300/200mg (given 5 days a week) ONLY

< 50 kg
4 tablets
750mg

4 tablets

At 6 weeks review the susceptibility results of the initial sputum. If: 

Susceptible
� Continue treatment

Resistant
� Refer to MDR unit

At the end of 3 months, repeat 2 sputa for AFBs
� Schedule follow-up

Sputa AFB- AFB- Sputa AFB+ AFB- OR Sputa AFB+ AFB+
Repeat sputum for culture and sensitivity
Schedule follow-up

�

�

START CONTINUATION PHASE
Rifampicin/Isoniazid 150/100mg + Ethambutol 400mg
Rifampicin/Isoniazid 300/150mg + Ethambutol 400mg

< 50 kg
3 tablets + 2 tablets
- s

                                   At the end of 7 months of treatment, take 2 sputa for AFBs. Schedule follow-up.

� Stop treatment and register as CURED. �  TREATMENT FAILURE.Register as 
� Discharge from TB clinic.

� Refer to MDR unit.

Sputa AFB+ AFB- OR Sputa AFB+ AFB+Sputa AFB- AFB- or unable to produce sputum. 

� If susceptible, continue. If resistant refer 
to MDR unit.

� Refer HIV-positive patients to the general clinic for management.
� Take sputum for culture and sensitivity.
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TUBERCULOSIS

Regimen One
Regimen Two
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HIV/AIDS
SUSPECT HIV/AIDS IN ALL WITH THE FOLLOWING:

� TB
Recurrent respiratory infections
Mouth lesions eg. Oral candida
Skin infections eg. Herpes Zoster
Severe weight loss
Unexplained fever for > 4 weeks
Sexually transmitted infections

�
�
�
�
�
�

LOOK FOR 
�
�
�
�
�

White patches in the mouth, which are scratched off with difficulty, causing bleeding 
Painful rash with blisters, confined to one part of the body 
Bluish-black patches or lumps on skin or mouth .
Evidence of severe loss of weight.
Genital ulcers or discharge.

(ORAL THRUSH/CANDIDA).
(HERPES ZOSTER). 

(KAPOSI'S SARCOMA)

�
�

DO YOU SUSPECT HIV/AIDS ?
DOES THE PATIENT REQUEST AN HIV TEST?

INFORM ABOUT VOLUNTARY CONFIDENTIAL COUNSELLING AND TESTING (VCCT)
Educate patient about HIV/AIDS, methods of transmission and risk factors.
Explain about VCCT: 

What the results means.

Who will perform the counselling and the testing.
That it is completely voluntary.
That testing is confidential.
How testing is done. 
When and how results are given.

�
�

If patient agrees to have VCCT, refer to the lay counsellor for testing. 
If a lay counsellor is not available, refer to health facility where testing is available.

�
�
�

Painless swollen glands
Long history of diarrhoea
History of engaging in high-risk behaviour (eg. Vaginal, anal or oral 

sex without a condom)

20
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FOLLOW-UP OF KNOWN HIV-POSITIVE PATIENT

HIV POSITIVE HIV NEGATIVE

�

�

�

�

�

�

Establish a relationship with the patient and encourage regular follow-up.
Respect his/her right to confidentiality.
Refer to the lay counsellor should the patient require further counselling.
Encourage safer-sex practices.
Provide medical care at each visit.
Look for and treat HIV-related diseases.

� Encourage safer sex practices.

ORAL 
THRUSH/CANDIDA

Go to page 9

ASYMMETRIC LARGE 
GLANDS

Refer:
For exclusion of extra-
pulmonary TB.

ANY OTHER HIV-
RELATED DISEASES

Refer to:
South African Department 
of Health booklet:
Recommendations for the 
prevention and treatment 
of opportunistic and HIV-  
related diseases in adult. 

 

(www.http://196.36.153.56
/doh/aids/docs/adult.html)
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HIV/AIDS

Diagnosis
Follow-up
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WHO IS ELIGIBLE FOR LIFE-LONG COTRIMOXAZOLE (BACTRIM) PROPHYLAXIS?
(2 SINGLE STRENGTH TABLETS (80/400MG) PER DAY)

�

�

�

All HIV-infected TB patients .

All symptomatic HIV patients (World Health Organisation  (WHO) 
stage 2,3,4). Refer below.

If previous diagnosis of Pneumocystis carinii pneumonia.

� Bactrim) prophylaxis is started at a higher-
level facility.
Cotrimoxazole (

ADAPTED FROM THE WORLD HEALTH ORGANISATION (WHO) CLINICAL 
STAGING FOR HIV INFECTION 

STAGE 1

STAGE 2

Without symptoms.
Acute viral illness following HIV infection.
Persistent swollen glands < 2 cm and symmetrical.

Unintentional weight loss.
Minor mouth and skin conditions (dry skin, mouth ulcers, fungal 
nail infections).
Herpes Zoster within the last 5 years.
Recurrent upper respiratory tract infections (eg. sinusitis).

STAGE 3

STAGE 4

Significant unintentional weight loss.
Diarrhoea for more than a month.
Fever for more than a month.
Oral thrush/candida.
Pulmonary TB in the last year.
Severe pneumonia or other bacterial infections.
Vaginal candida for more than one month, or poor response to 
therapy.

Chronic weight loss plus diarrhoea or fever.
Diagnosed opportunistic infection.
Extra-pulmonary TB.
Kaposi's sarcoma.
HIV dementia.
Diagnosed cancer (eg. Lymphoma).

22
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